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Breakdowns & Parts Lists
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Picking Assistant Breakdown 
Wheel and motor, head rest, and picking tray assemblies
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Ref # Qty. Part Number Description
2 1 18812 Hitch pin, 1/2" x 2 1/4"
3 3 295-303 Handle grip, 7/8" ID
5 35 BS08 Ball bungee, 8"
6 1 CB12*112G5 Carriage bolt, 1/2-13 x 1 1/2" grade 5
7 2 CB12*114G5 Carriage bolt, 1/2-13 x 1 1/4" grade 5
8 1 CB12*214G5 Carriage bolt, 1/2-13 x 2 1/4" grade 5
9 3 CB12*6G5 Carriage bolt, 1/2-13 x 6" grade 5
10 3 CB14*12G2 Carriage bolt, 1/4-20 x 1/2" grade 2
11 8 CB38*2G5 Carriage bolt, 3/8-16 x 2" grade 5
13 1 H5C38*34 Hex bolt, 3/8-16 x 3/4" grade 5
15 8 CB38*512G5 Carriage bolt, 3/8-16 x 5 1/2" grade 5
17 6 CC5520 Poly plug, 1 1/4" square x 14-20ga
21 4 FDW316 Fender washer 3/16” x 1”
22 6 FN12 Flange nut, 1/2-13
23 6 FN14 Flange nut, 1/4-20
24 28 FN38 Flange nut, 3/8-16
26 3 FW12 Flat washer, 1/2"
27 3 H5C12*612 Hex head bolt, 1/2-13 x 6 1/2" grade 5
28 21 HT10*34 Hex washer tapping screw, #10 x 3/4"
29 2 JNC12 Jam nut, 1/2-13
30 2 MR632*58 Machine screw, round 6-32 x 5/8"
31 23 MW34 Machine washer, 3/4" x 1 1/4"
32 3 MW4808534 480 x 8" air tire assembly, 3/4" bore
33 6 MWERB34 Wheel bearing, 3/4" i.d. x 1 3/8" o.d.
34 3 NNC12 Nylon lock nut, 1/2-13
35 2 NNC632 Nylon lock nut, 6-32
36 3 NYW12 Nylon washer, .516" x 1 1/4"
37 2 PA1404 Motor with plug
43 3 PA1416 Tool bar clamp
44 1 PA1417 Foot rest tube
45 1 PA1418 Foot rest plate
46 1 PA1419 Wheel adjustment tube
47 1 PA1420 Head rest brace tube
48 1 PA1422 Front wheel tube/plate
49 1 PA1423 Front wheel yoke
50 2 PA1424A Motor mounting plate
51 2 PA1425 Motor drive wheel
52 1 PA1426 Yoke friction plate, UHMW
53 1 PA1427 Head rest tube
60 1 PA1434 Picking tray tube
61 1 PA1435 Picking tray shield
62 1 PA1436 Picking tray
64 8 PA1438 toolbar clamp knob
69 1 PA1444 Head rest pad
70 1 PA1445 Steering/towing handle
71 1 PA1446 Rear wheel yoke
72 3 PA1447 Wheel adjust clamp
77 2 PA1453 Motor drive wheel bushing
78 2 PA1457 Hand grip
81 1 PPRE1*2*14-20 Poly plug, 1" x 2" x 14-20ga
82 2 PPSQ1*14-20 Poly plug, 1" square x 14-20ga
83 8 PPSQ114*10-14 Poly plug, 1 1/4" square x 10-14ga
84 2 SCC5*12M Socket head cap screw 5 x 12mm .80 pitch
85 8 SCC5*16M Socket head cap screw 5 x 16mm .80 pitch
89 5 TP3412 Bushing, 3/4" x 1/2" x 2 7/16"
90 1 TP34122 Bushing, 3/4" x 1/2" x 2"
91 4 WN38 Wing nut, 3/8"

Picking Assistant Parts List 
Wheels and motors, head rest, and lower tray

Breakdowns & Parts Lists
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Breakdowns & Parts Lists
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Picking Assistant Breakdown & Parts List
Canopy assembly and storage tray

Ref # Qty. Part Number Description
1 6 0938P Shaft collar 15/16"
5 35 BS08 Ball bungee, 8"
11 8 CB38*2G5 Carriage bolt, 3/8-16 x 2" grade 5
18 1 DE39 Read owner’s manual warning decal
19 2 DE46 Decal "CROP CARE" 1.9" x 8.8"
20 2 DE57 Decal, picking assistant canopy
24 28 FN38 Flange nut, 3/8-16
56 3 PA1430 Horizontal canopy pipe
57 2 PA1431 Canopy end pipe
58 1 PA1432 Vinyl canopy
59 1 PA1433 Rear storage tray
63 1 PA1437 Canopy frame brace
79 2 PA1459 Canopy side shield pipe
86 6 SQ201 Poly plug, 2 1/2" square x 10-14ga
88 4 TKT8*12 Tek screw, 8 x 1/2", Mod. truss head

1

63

86

Detail A

1
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54

Detail B
(Assembled, canopy hidden)

(Assembled)
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3

Breakdowns & Parts Lists

PA1450 Wiring Harness Breakdown & Parts List

Ref # Qty. Part Number Description
1 1 E664 PVC junction box, 6” x 6” x 4” with cover
2 1 DC7300131 Toggle switch, on-off-on DPDT
3 1 PA1443 Foot switch
4 8 562890 Female disconnect, 12-10 ga.
5 3 DC75016 Male plug, 2 prong
6 6 DC75034 Male terminal, 16-14 ga.
7 6 DC75004 Cavity seal, 16-14 ga.
8 1 DC9100166 Volt meter, 2” diameter 8-18 volt
9 1 DC7900003 Toggle switch half boot, black
10 3 DC2653 Strain relief, .17” - .45” with nut
11 1 DC7100002 Switch, spst push button off - (on)
12 1 DC7900002 Push button switch boot
13 2 E10307 Wire nut set screw 30-222 large
14 2 DC552065 Ring terminal, #6 stud, 16-14 ga. blue
15 2 506567 Female disconnect, 16-14 ga. blue
16 1 DC784 Flex guard loom 3/8”, 12” long
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CropCare® Limited Warranty

Warranty Coverage

Warranty Is Void if:

Getting Service

Picking Assistant: Model PA1400

1.	 The picking assistant has been subjected to, in the opinion of CropCare®, negligent handling, misuse, an accident or if the 
instructions in the owner's manual were not completely followed.

2.	 The picking assistant's components have been altered in any manner or repairs have taken place with unapproved parts. 

All Picking Assistant warranty claims must be made through an authorized CropCare® dealer.  All warranty claims must be submitted 
with an invoice or a proof of purchase that denotes the purchase date and place of purchase.  If you have any questions or comments 
concerning this warranty, please contact an authorized CropCare® dealer.

CropCare® hereby provides a Limited Two (2) Year Warranty on Picking Assistants, manufactured by CropCare®. Picking Assistants 
manufactured by CropCare®are warrantied against any manufacturer’s defects in any of the picking assistant’s components in the 24 
months following the original date of purchase.

Defective components will be repaired or replaced at the discretion of the manufacturer.  It is the responsibility of the purchaser 
to return warranted components to the manufacturer.   This warranty is limited to the repair or replacement of picking assistant 
components only. CropCare® is not to be held liable for incidental or consequential damages of any kind. This warranty covers the 
purchaser of this picking assistant and any other owners who own it during the two year warranty period.

To retain the warranty, the picking assistant must be operated and maintained as ascribed by its owner’s manual.  For warranty service, 
please have a copy of the purchase invoice available.
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Contact Us
We desire to give you continuing service in the best manner possible.  This includes listening to your comments, suggestions, and 
problems.   We will do our best to answer all questions thoroughly and in a timely manner.   We have trained customer service 
specialists who are more than willing to listen to any questions or problems and help you to find a feasible solution.

Ordering Parts

Note:  When ordering parts, please provide our sales staff with the correct part number and description listed on the parts list.  
To directly reach our parts department, please call (717) 738-7355 ext 2000.

PaulB LLC
A Paul B Zimmerman Inc. Company

50 Woodcorner Road
Lititz PA 17543

Parts Dept. (717) 738-7355 ext 2000
Corporate Office (717) 738-7350

Fax (717) 738-8061
www.CropCareEquipment.com

We have a fully-stocked parts department that will be able to meet all of your parts needs.  Our trained customer service specialists 
will ensure that all purchases are processed smoothly and shipped in a timely manner.  We regularly ship our parts and products on 
the same business day and we are willing to work with you to find the best shipping solution.  We also offer priority shipping to reduce 
your downtime and keep your CropCare® equipment on the job.




